
Administrative Package 
Cover Page  
 
This file contains the following documents: 

1. Summary of application (in plain language) 

2. First Notice (NORI-Notice of Receipt of Application and Intent 
to Obtain a Permit) 

3. Application Materials 

 





 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

PROPOSED PERMIT NO. WQ0016547001 

APPLICATION. White Rocks Entertainment LLC, 3300 Bee Caves Road, Suite 650-1313, West 
Lake Hills, Texas 78746, has applied to the Texas Commission on Environmental Quality 
(TCEQ) for proposed Texas Land Application Permit (TLAP) No. WQ0016547001 to authorize 
the disposal of treated wastewater at a volume not to exceed a daily average flow of 120,000 
[...]
ATTACHMENT F 



HW
Y 71

SOUTHWEST

PARKWAY

POTENTIAL
DRIPFIELDS
17.42 ACRES POTENTIAL

DRIPFIELDS
0.79 ACRES

POTENTIAL
DRIPFIELDS1.64 ACRES

POTENTIAL
DRIPFIELDS
0.57 ACRES

PO
TE

NT
IA

L 
DR

IP
FI

EL
DS

3.
47

 A
CR

ES

POTENTIAL
DRIPFIELDS
2.49 ACRES

POTENTIAL
DRIPFIELDS
6.86 ACRES

POTENTIAL
DRIPFIELDS
0.62 ACRES

POTENTIAL
DRIPFIELDS
1.30 ACRES

DI
ST

IL
LE

RY

BU
IL

DI
NG

 6

BU
IL

DI
NG

 5
(6

 Le
ve

ls)

BUILDING 1

BUILDING 2

BU
IL

DI
NG

 4
(7

 L
ev

els
)

BU
IL

DI
NG

 3
(6

 Le
ve

ls)

HO
TE

L

AM
EN

IT
Y

15
,00

0
sq

ft
5,0

00
sq

ft

PROPERTY
BOUNDARY

150' WWTP
BUFFER

WASTEWATER
TREATMENT

PLANT

TOTAL
POTENTIAL
DRIPFIELD

= 35.16
ACRES

WWTP
SITE

PHOTO

DRIP
AREA

PHOTO

AutoCAD SHX Text
WHITE ROCKS PROJECT

AutoCAD SHX Text
CHECKED BY:  

AutoCAD SHX Text
DRAWN BY:

AutoCAD SHX Text
DESIGNED BY:  

AutoCAD SHX Text
DATE:

AutoCAD SHX Text
SCALE: 

AutoCAD SHX Text
PROJECT NO.

AutoCAD SHX Text
FILE NO:

AutoCAD SHX Text
Phone (512) 327-2708

AutoCAD SHX Text
JAMES MIERTSCHIN & ASSOCIATES, INC

AutoCAD SHX Text
P.O. Box 162305  Austin, Texas  78716-2305

AutoCAD SHX Text
ENVIRONMENTAL  ENGINEERING

AutoCAD SHX Text
TX REG. # F-2458

AutoCAD SHX Text
PHOTO MAP

AutoCAD SHX Text
DRAWN BY:  ACS 

AutoCAD SHX Text
DATE:

AutoCAD SHX Text
1"=500'

AutoCAD SHX Text
22 APRIL 2024  

AutoCAD SHX Text
0

AutoCAD SHX Text
SCALE: 1" = 

AutoCAD SHX Text
250

AutoCAD SHX Text
500

AutoCAD SHX Text
1000

AutoCAD SHX Text
500

AutoCAD SHX Text
N



 

PLANT SITE PHOTO 

 

DRIP FILED PHOTO 



ATTACHMENT G 



HW
Y 71

SOUTHWEST

PARKWAY

POTENTIAL
DRIPFIELDS
17.42 ACRES POTENTIAL

DRIPFIELDS
0.79 ACRES

POTENTIAL
DRIPFIELDS1.64 ACRES

POTENTIAL
DRIPFIELDS
0.57 ACRES

PO
TE

NT
IA

L 
DR

IP
FI

EL
DS

3.
47

 A
CR

ES

POTENTIAL
DRIPFIELDS
2.49 ACRES

POTENTIAL
DRIPFIELDS
6.86 ACRES

POTENTIAL
DRIPFIELDS
0.62 ACRES

POTENTIAL
DRIPFIELDS
1.30 ACRES

DI
ST

IL
LE

RY

BU
IL

DI
NG

 6

BU
IL

DI
NG

 5
(6

 Le
ve

ls)

BUILDING 1

BUILDING 2

BU
IL

DI
NG

 4
(7

 L
ev

els
)

BU
IL

DI
NG

 3
(6

 Le
ve

ls)

HO
TE

L

AM
EN

IT
Y

15
,00

0
sq

ft
5,0

00
sq

ft

PROPERTY
BOUNDARY

150' WWTP
BUFFER

WASTEWATER
TREATMENT

PLANT

NOTE: WWTP WILL BE ENCLOSED IN
BUILDING FOR NUISANCE ODOR CONTROL

AutoCAD SHX Text
WHITE ROCKS PROJECT

AutoCAD SHX Text
CHECKED BY:  

AutoCAD SHX Text
DRAWN BY:

AutoCAD SHX Text
DESIGNED BY:  

AutoCAD SHX Text
DATE:

AutoCAD SHX Text
SCALE: 

AutoCAD SHX Text
PROJECT NO.

AutoCAD SHX Text
FILE NO:

AutoCAD SHX Text
Phone (512) 327-2708

AutoCAD SHX Text
JAMES MIERTSCHIN & ASSOCIATES, INC

AutoCAD SHX Text
P.O. Box 162305  Austin, Texas  78716-2305

AutoCAD SHX Text
ENVIRONMENTAL  ENGINEERING

AutoCAD SHX Text
TX REG. # F-2458

AutoCAD SHX Text
BUFFER ZONE MAP

AutoCAD SHX Text
DRAWN BY:  ACS 

AutoCAD SHX Text
DATE:

AutoCAD SHX Text
1"=500'

AutoCAD SHX Text
25 MARCH 2024  

AutoCAD SHX Text
0

AutoCAD SHX Text
SCALE: 1" = 

AutoCAD SHX Text
250

AutoCAD SHX Text
500

AutoCAD SHX Text
1000

AutoCAD SHX Text
500

AutoCAD SHX Text
N



ATTACHMENT H 



1

James Miertschin

From: Christopher Milam <cmilam@idmco.us>
Sent: Thursday, May 16, 2024 5:13 PM
To: James Miertschin
Subject: TCEQ ePay Receipt for 582EA000610706

 
Done. Here’s the receipt I received by email.   
 
 
Begin forwarded message: 
 
From: steers@tceq.texas.gov 
Subject: TCEQ ePay Receipt for 582EA000610706 
Date: May 16, 2024 at 5:11:44 PM CDT 
To: cmilam@icloud.com 
 
This is an automated message from the TCEQ ePay system. Please do not reply. 
Trace Number: 582EA000610706 
Date: 05/16/2024 05:11 PM 
Payment Method: CC ‐ Authorization 0000577303 
TCEQ Amount: $850.00 
Texas.gov Price: $869.38* 
 
* This service is provided by Texas.gov, the official website of Texas. The price of this service includes funds that support 
the ongoing operations and enhancements of Texas.gov, which is provided by a third party in partnership with the State.
 
Actor: CHRISTOPHER MILAM 
Email: cmilam@icloud.com 
 
Payment Contact: CHRISTOPHER MILAM 
Phone: 512‐923‐9796 
Company: WHITE ROCKS ENTERTAINMENT LLC 
Address: 3300 BEE CAVE RD NO 650‐1313, AUSTIN, TX 78746 
 
Fees Paid: 
Fee Description  AR Number   Amount 
WW PERMIT ‐ FACILITY WITH FLOW >= .10 & < .25 MGD ‐ NEW AND MAJOR AMENDMENTS    $800.00 
30 TAC 305.53B WQ NOTIFICATION FEE    $50.00 
‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐ 
TCEQ Amount: $850.00 
 
============================================================================================= 
Voucher: 705853 
Trace Number: 582EA000610706 
Date: 05/16/2024 05:11 PM 
Payment Method: CC ‐ Authorization 0000577303 
Voucher Amount: $800.00 
Fee Paid: WW PERMIT ‐ FACILITY WITH FLOW >= .10 & < .25 MGD ‐ NEW AND MAJOR AMENDMENTS 



2

Site Name: WHITE ROCKS 
Site Address: 10549 STATE HIGHWAY 71 WEST, AUSTIN, TX 78736 
Site Location: WEST SIDE OF HWY 71 NORTH OF SOUTHWEST PARKWAY TRAVIS COUNTY 
Customer Name: WHITE ROCKS ENTERTAINMENT LLC 
Customer Address: 3300 BEE CAVE RD NO 650‐1313, AUSTIN, TX 78746 
‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐ 
Voucher: 705854 
Trace Number: 582EA000610706 
Date: 05/16/2024 05:11 PM 
Payment Method: CC ‐ Authorization 0000577303 
Voucher Amount: $50.00 
Fee Paid: 30 TAC 305.53B WQ NOTIFICATION FEE 
‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐‐ 
============================================================================================= 
To print out a copy of the receipt and vouchers for this transaction 
either click on or copy and paste the following url into your browser: 
https://www3.tceq.texas.gov/epay/index.cfm?fuseaction=cor.search&trace_num_txt=582EA000610706. 
 
 
 
 
This e‐mail transmission and any attachments are believed to have been sent free of any virus or other defect that might 
affect any computer system into which it is received and opened. It is, however, the recipient's responsibility to ensure 
that the e‐mail transmission and any attachments are virus free, and the sender accepts no responsibility for any 
damage that may in any way arise from their use. 
 



ATTACHMENT I 



 

 

 

SUPPLEMENTAL TECHNICAL REPORT 

FOR WASTEWATER TREATMENT PLANT 

 

WHITE ROCKS PROJECT 

 

 

 

 

 

 

 

 

Prepared by: 

 

James Miertschin & Associates, Inc. 

Post Office Box 162305 

Austin, Texas 78716 

 

 

 

May 2024 01 May-2024 



 

 

 

TABLE OF CONTENTS 

 

1.0  INTRODUCTION ............................................................................................................... 1 

2.0  SYSTEM FLOW PROJECTIONS ...................................................................................... 1 

3.0 INFLUENT AND EFFLUENT QUALITY DESIGN CRITERIA ..................................... 1 

3.1 INFLUENT QUALITY.................................................................................................... 1 

3.2 EFFLUENT QUALITY ................................................................................................... 1 

4.0  WASTEWATER TREATMENT PLANT DESIGN ........................................................... 2 

4.1 TREATMENT PROCESS ............................................................................................... 2 

4.2  EFFLUENT DISPOSAL .................................................................................................. 5 

4.3 WASTEWATER TREATMENT PLANT SITE ............................................................. 5 

4.4 DESIGN FEATURES ...................................................................................................... 5 

4.5 EFFLUENT QUALITY ENHANCEMENT .................................................................... 5 

 



1 

 

1.0  INTRODUCTION 

The White Rocks project will begin construction on a wastewater treatment plant (WWTP) to 

serve the development upon TPDES permit approval. The construction will have a single phase 

to meet the needs of the complete development. The proposed project will consist of residential 

condominium units and a hotel. No residential units have been constructed to date.  

The first and final phase will be designed to handle an average daily flow of 0.12 million gallons 

per day (MGD) and a peak flow of 0.24 MGD.  

The applicant is proposing effluent treatment levels of 10 mg/L Carbonaceous Biochemical 

Oxygen Demand (CBOD5), 15 mg/L Total Suspended Solids (TSS), 3 mg/L Ammonia Nitrogen 

(NH3N), and 4 mg/L Dissolved Oxygen (DO). After treatment, effluent will be released for 

disposal in onsite drip irrigation fields. 

2.0  SYSTEM FLOW PROJECTIONS 

At full build-out, the primarily residential development to be served by the wastewater treatment 

plant is projected to have approximately 590 condominium/apartment living unit equivalents 

(LUEs). In addition, the hotel is projected to have 150 rooms, 50 condominiums, and associated 

dining and meeting spaces. 

Wastewater flows were projected with assumed flows provided in Chapter 217, Table B.1 related 

to residential units, hotel, and restaurant categories. 

3.0 INFLUENT AND EFFLUENT QUALITY DESIGN CRITERIA 

3.1 INFLUENT QUALITY 

 Projected influent quality for the wastewater treatment plant is consistent with typical design 

parameters for domestic wastewater: 

 BOD5:  325 mg/L 

 TSS:   300 mg/L 

3.2 EFFLUENT QUALITY 

The effluent will be discharged to drip irrigation fields located on the project tract. The 

wastewater treatment plant will be designed to achieve effluent limitations of: 

 BOD5:  10 mg/L 

 TSS:  15mg/L 

 NH3N:  3 mg/L 



2 

 

 DO:  4 mg/L 

4.0  WASTEWATER TREATMENT PLANT DESIGN 

4.1 TREATMENT PROCESS 

The first and final phase of the WWTP will consist of an activated sludge system operating in 

complete mix mode, single stage nitrification. The influent will pass through the headworks, 

aeration basin, clarifier, filters, and chlorine contact before the effluent is released to storage 

prior to dispersal in drip irrigation fields. Sludge will be contained in a digester/sludge holding 

tank before being dewatered and hauled to a TCEQ-permitted disposal site. The minimum sizes 

for the key treatment plant components are shown below.  

 

Initial and Final Phase, 0.12 MGD Average Daily Flow 

Treatment Unit Dimensions/Capacity 

Aeration Basin 9,293 cf 

Clarifier 200 sf 

Chlorine Contact Chamber 3,333 gal 

Sludge Holding Tank 15,015 gal 

Filters 42 sf 

 

A schematic flow diagram for the plant treatment process is displayed in Figure 1. Sizing criteria 

and design calculations for the plant are found in Table 1.  

The actual plant configuration will be determined at the design stage. The plant unit processes 

may be located in stand-alone basins, or a concentric-circle arrangement may be used. Whatever 

final configuration is selected, sizing will adhere to the Ch. 217 criteria summarized in Table 1.



3 

 

 

 

Figure 1: Schematic Flow Diagram 

 



4 

 

Table 1: WWTP Sizing Criteria and Design Calculations 

 

INFLUENT STRENGTH CONDITIONS EFFLUENT STRENGTH CONDITIONS

BOD 325 mg/l BOD 10 mg/l

TSS 300 mg/l TSS 15 mg/l

NH3 3 mg/l

P mg/l

PROCESS LOADINGS

MLSS 2500 mg/l

RASS 10000 mg/l

Reference

INFLUENT FLOW CONDITIONS

Average Daily Flow (Qd) 120,000             gpd

83.33                 gpm

2 Hour Peak Flow (Qp) 240,000             gpd

166.67               gpm

BOD5 Load 325.26               lb/day

TSS Load 300.24               lb/day

TOTAL AERATION VOLUME REQUIRED

Loading 30 TAC §217.154(b)(2) 35                      lb/1000 cf

Req. Aeration Volume (cf) §217.156(a)(6) 9,293                 cf

Req. Aeration Volume (gal) 69,513               gal

Volume Provided, normal depth 13,827               cf

SLUDGE HOLDING VOLUME REQUIRED

Suggested Retention Time BPJ 20                      days

VSS Reduction 0.45

Sludge Yield, Y (from incoming BOD) 0.70

Mass Sludge Incoming 125                    lb/day

Mass Stored = Ret Time x Mass Incoming

Holding Volume Required 15,015 gal

Holding Volume Provided 15,015 gal

CLARIFIER SIZING REQUIRED

Surface Loading at Qp §217.154(c)(1) 1,200                 gal/sf

Conventional Area Required 200.00               sf

Surface Area Provided 200.00               sf

Vertical Flow Velocity §217.152(a)(4) 0.15                   ft/sec

Stilling Well Area Required 2.48                   sf

Weir Loading §217.152(c)(4) 20,000               gal/ft

Weir Length Required 12.00                 ft

Detention Time §217.154(c)(1) 1.80                   hours

Volume Required (gal) 18,000.00          gal

Volume Required (cf) 2,406.42            cf

Side Water Depth (est.) 15 ft

Surface Area Required 160.43               sf

FILTRATION

Filter Loading at Qp §217.191(a)(2) 4.00                   gal/min-sf

Surface Area Required 41.7                   sf

Surface Area Provided 64.8                   sf

CHLORINE CONTACT CHAMBER

HRT §217.281(b)((1) 20                      minutes

Volume Required 3,333.3 gallons

445.63               cf

Volume Provided 1,080.00            cf

AIR REQUIREMENTS

Process Flow §217.155(a)(3) 2.20                   lb O2/lb BOD5

Oxygen Demand based on Load 716                    lb O2/day

Airflow Default Rate §217.155(b)(1) 3,200                 scf/d/lb BOD5

Default Airflow 723                    scfm

Site-Specific Airflow §217.155(b)(2)

Site-Specific Calculated Airflow (see air calcs sheet) 723                    icfm

Digester Air

Air for Storage Rate §217.251(d)(1)(C ) 30                      scfm/1000 ft3

Calculated Airflow 34.60                 scfm

Total Calculated Airflow 757.60               scfm

Phase:  0.1MGD



5 

 

 

4.2  EFFLUENT DISPOSAL 

Effluent from the WWTP will be sent for disposal via drip irrigation on the project site.  

4.3 WASTEWATER TREATMENT PLANT SITE 

The WWTP site is located approximately 0.5 mile NW of the intersection SH 71 and Southwest 

Parkway in Travis County. The WWTP is located in an area of minimal flood hazard due to the 

topography.  

4.4 DESIGN FEATURES 

4.4.1 Overflow Prevention 

The wastewater treatment plant is designed to hydraulically accommodate peak wet weather 

flows. The sanitary collection system for the buildings on the project site is relatively limited in 

extent, and there will be only minimal opportunity for any wet weather flows to intrude. Under 

the proposed wastewater management system, the treatment plant will be flexible for 

accommodation of peak flows, as specific process units are sized with a peaking factor of 2.  

This excess capacity should enhance the operator’s ability to prevent washout of solids under 

high flow conditions.  The influent lift station will be configured to pump the peak flow with the 

largest single pump out of service. 

4.4.2 Emergency Power 

An emergency generator will be provided at the plant site to provide auxiliary electrical power in 

the event of power outages from the local utility supplier.  The generator will start automatically 

in the event of a failure. 

4.4.3 Alarms 

An automatic alarm dialer system will be provided at the treatment plant.  An alarm will be 

signaled in the event of a power outage, chlorine leak, or lift station high water level.  The auto-

dialer will automatically dial a series of telephone numbers in order to notify an operator. 

4.4.4 Reliability and Flexibility 

The influent lift station will include multiple pumps that are sized to meet peak flow rates with 

the largest pump out of service.  High wet well level will result in an alarm condition. 

 

4.5 EFFLUENT QUALITY ENHANCEMENT 

The proposed WWTP facility will be designed to achieve effluent limitations of 10 mg/L 

CBOD5, 15 mg/L TSS, 3 mg/L NH3N, and 4 mg/L DO.  



ATTACHMENT J 



HW
Y 71

SOUTHWEST

PARKWAY

POTENTIAL
DRIPFIELDS
17.42 ACRES POTENTIAL

DRIPFIELDS
0.79 ACRES

POTENTIAL
DRIPFIELDS1.64 ACRES

POTENTIAL
DRIPFIELDS
0.57 ACRES

PO
TE
